) AVEINX

ABAHTIIMOL

BASKETBALL /"

GAMESHOT C35

TaunAd Mndoker | Basketball Board

(Odnyiec Zuvapuohdynone | Assembly Instructions)

[E  Mdbe nep pa vyl
Nnaok povtag 10 QR
arn more about the basketball

r scanning the QR

wuww.amiLa.gr

@ i i E;g% EE @ oL
o A & : BT

'Omou urtapyet AMILA, Where there is AMILA,

YMAPXOYN NIKHTEL. ITEM NO.: 49225 THERE ARE WINNERS.



AIZTA EEAPTHMATQN 2YNAPMOAOIHXZHX / PARTS LIST

m # |TMX NEPITPA®H / ZXEAIO / # |TMX| NEPITPA®H / IXEAIO /

PCS| DESCRIPTION DRAWING PCS| DESCRIPTION DRAWING

1 | 4 |Biba M8x70 pe ma- 6|1 A
TaumAd A |

Babkboard Lg—

EIuad1 kal podéha E:

Bolt M8x70 with
nut and washer
2 | 2 |Bida M8x45 ue ma-
Elpad kat podéra | g

Bolt M8x45 with =

Bdon taumo

Backboard bracket

11

nut and washer 8 | 2 |Bida M8x110 pe ma-
ElnadL kat podéna .
3 | 4 |Bisa pe otpipovt H P g: :h’i
fb:!!‘! Bolt M8x110 with

Raw bolts ] nut and washer
411 > TEQAVI = 212 EAatrplo

Ring ~— Spring
> |1 AixTu 1012 MkpoPep

Net Spring washer

2YNAPMOAOIHZH / ASSEMBLY

Briua 1/Step 1

JSTEPEWOTE TN Ao Tou TAPMAS (7) 0To TAPMAS (6) XPNOIUOTIONW-
vtag 4 Bidec (1). Ta ehdopata tng Bdong Oa mpémel va Bpiokovtal
otnVv e€wTtepIKA MAEUPA TwV avTNPEiIdwv TOU TAPTIAO.

Attach the metal brackets (item 7) to the backboard (item 6) us-
ing 4 x M8x70 bolts (item 1). Each bracket should be attached on
the outside edge of the two metal struts on the back side of the
backboard (shown by the arrows below).

BrRua 2/Step 2
AVo (2) AvBpwrol Ba TIPETEL VA KPATHOOULV TO TAUTAG PnAd otov Toixo omou Ba tomoBeTnOei, oU-
TWC WOTE VA CNUEIWOETE OTOV TOIXO Ta onpeia émmou Ba mPEmel va yivouv TPUTIEC yia TNV TOTTOBETN-
on Tou.

Hold the backboard against your chosen wall and position it as required (you will need two people
to do this) then using a pencil or marker, draw through the holes on the bracket to mark where
holes need to be drilled.



Briua 3/Step 3

" r
. # 2

JTEPEWOTE TO OTEPAVI (4) OTO TAUTIAG (6)
pe Bidec (2 & 8), ehatrpla (9) kat Ykpofep
(10). Ot kovTéc Bidec (2) TomoBeToUvTal
OTIC KATW TPUTIEC TWV OTEPAVIOU/TAUTIAO,
EVW Ol PakpLEC Bidec (8) oTic emdvw TpU-
TG, OTIG omroieC Bideg Ba TomoBeTnBoLV
Ta ehatrpla (9) kat ta ykpoRep (10).

Attach the ring to the backboard using 2 x M8x45 bolts (item 2) and 2 x M8x110 bolts (item 8),
springs (item 9) and the spring washers (item 10). Bolt number 2, M8x45, fixes the ring to the back-
board through the bottom two holes. Bolt 8, M8xlI0, the spring and the spring washer attaches
through the top two holes as shown in the diagram below:

Briua5/Step 5

Briua 4/Step 4
XPNOIMOTIOINOTE TPUTTAVL VIO VA KAVETE TPUTIEG
OTa onpeia mou eixate papkapel oto 20 Briua,
OTIC omoieg Ba €10dyeTe TA OTPIPOVIA HE TA TIO-
&lpadia mpog ta é€w. Apalpéote ta adiuddia,
TomoBetriote TN BAon tou TaunAd (7) oTig Bideg
KOl OTEPEWOTE TN e Ta ma&ipudadia.

Fix the backboard brackets to the wall using the
raw bolts (item 3). Drill holes in your wall to the
required depth, and then insert the raw bolts
with the nuts facing outwards. Remove the nut,
place the backboard onto the bolts and fix on
with the nuts. The raw bolt will expand as you
tighten to secure the backboard, please see dia-
gram below for further advice.

7

@
V) =

MepdoTte 1o Sixtu (5) 0TO OTEPAVL (4)
omwg Seixvouv ol eIKOVEC.

Fit the net from the outside in,
loop the net over the hook and then pull.



ELDICO ER{;
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




